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mzvsenauiad 7148
ASSEMBLY NO.

u.'uuﬂm’uﬂmwwan'\mmmuqmﬂuﬁ’ﬂdm%’uv'mwaamﬂﬁumﬂmmuu'uqa (HDPE)
PROPERTIES TEST REPORT FORM FOR HIGH DENSITY POLYETHYLENE CONDUIT (HDPE)

TAsems
PROJECT
& oyeyn

WHARY®

C.S)NTRIACT NO.

MANUFACTURER .
MEAURHANE HDPE Fufndnvie HoPE
DETAIL OF HDPE CONDUIT  MANUFACTURED DATE °

{rveresmesesssessnssesaesseres COA LOTNO. & oo
NANIVIAFEL MFR TRIneRleNAURaNNUA(ABNWIAUM Al9vT 1aadl

HEPE LOLND,. sammsissmmrn POLYETHYLENE COMPOUND MFR TEST REPORT* NO. .
. 1WAYIE L ANNENITIN U
HDPE LOT.NO. :eeveverrrerrerers el L - fnel - - G| SN L S— -
HDPE LOT.NO. :.oeerreerre QUINELVRe 1/SEE NOTE 1 *QUANEAMETR 2/SEE NOTE 2
Yatef 1 | mamzaaRanaten
TEST TOPIC 1| VISUAL INSPECTION
avuit MeuaziBANIngIaday NRANE
ITEM DETAIL OF INSPECTION RESULT
i nIvadaLUANKARLNA SN O 5 Tt
PYSICAL INSPECTION USUAL UNUSUAL
5 nInagaLNIRNWIATRMNIE LU HOPE
HDPE CONDUIT MARKING AND LABELING INSPECTION
2.1 FerAdverdpveviewdemuneunisan wiandodnend HoPE o ® g Tafl
CONDUIT MANUFACTURER OR TRADE MARK WITH HDPE SYMBOL Yes No
2.2 lssinn Aandusyy uasduauunm 0 f 1 (St
TYPE, PN AND PE Yes No
2.3 UIRTLYUATANUUUWT VBB A NIBUMNBLAIIMT§IU o & O b
SIZE AND MINIMUM THICKNESS WITH STANDARD NUMBER Yes No
2.4 ¥u/Geu/d/wIesindn via HDOPE (LOT.NO.) 0o b 0 ]
MANUFACTURED DATE (DD/MM/YY)/MACHINERY NO. (LOT.NO.) Yes No
2.5 Bu (1)
OTHER (IF ANY) ovveeeeveeeereseeeeesesseseesesesssesssesesssseseesesssssessssesessessssasesessesessssssessssesessssssssessssss
NANINAGEL : 0 P 0 Ty
TEST RESULT : PASSED FAILED
yaaauine wenu lag wenulng
TEST BY WITNESS BY WITNESS BY
135 N/COMPANY PEA
aedu/SIGNATURE
38/NAME
Yuilmagey/TEST DATE

naranszuzzulvivih ' a UL SAL =015 /58011
m‘;‘lﬂﬂ'}mu Qom0 | wuEAo1/s0
ehefranssn A QUL TARML. ... T
v r 4 J
B MeAMNT AR....... s s (g | Douadaiudl 5 .0m.64.
"ﬁ"ﬁqq ......... : ---------------------------------------------------- 1- - :W:c --------- v o
gﬂqm 9% ~g §°n:M- 2584 WIWALAUR. e T
ﬂ’wmmun """""""" WULINETNIENUNANITNAAR LA DLANTTR L —
HEMaLMINe . TS T veneRieMRUANNMUULNGS (HOPE) (U TRt o TR
r{émwnwﬂm.ﬂ%ﬁ?@w
. PROPERTIES TEST REPORT FORM uuaafl SAZ-015/64001.
_ FOR HIGH DENSITY POLYETHYLENE CONDUIT (HDPE) | i o 1 wesdmians 6. winl




msvsenauiard

ASSEMBLY NO. 71 4 B

Woted 2
TEST TOPIC 2

ANUUUITIBING HDPE
THICKNESS OF HDPE CONDUIT

mswmaumwwumuﬁfam RRLI
TENSILE TEST

FodunageunTuguduus* Smnu
CUT THE TEST PIECE INTO DUMBBELL* SHAPE. THE QUANTITY OF PIECES ARE AS FOLLOWS :

0 Dsﬁu(75uu<,®’<4souu)

5 PIECES (75 mm < @f < 450 mm)
anuSaillumvegeu 50 ML /UM (5 MU < ANRUN < 12 W)
TEST SPEEDS : 50 mm/MIN (5 mm < THICKNESS € 12 mm)

3 8w (15 W ¢ @ < 75 W)
3 PIECES (15 mm g @& < 75 mm)

]

25 Wil /UMW (AHWUY > 12 W)
25 mm/MIN (THICKNESS > 12 mm)

O

Fuvmgauil

AOTHIAYN D4 APIMN
STRESS AT YIELD POINT

AR : > 19 MPa*+ YnTuviagay

CRITERIA : 3

19 MPa** EVERY TEST PIECE CRITERIA :

nzdadia ol qe1A (%)
ELONGATION AT BREAK (%)

\NOURINTAN : > 350 % YnAuvaden

> 350 % EVERY TEST PIECE

()

TEST NO.
D* T

(mm) | (mm)

AYIHENANA ()
Famue
GAUGE LENGTH
AT BEGINNING*
{mm)

Fuduinsie

secTion (A)
AREA
(mm?)

IEXTR] _F
Force F3) o= A

(N) __ |(MPa**)

ATIMENINA (1)
TR TR Tl 5
GAUGE LENGTH [ & =—*x100
AT BREAK
(mm)

X
PASSED

NANIAGaL :
TEST RESULT :

O

Tasin
FAILED

O

* AUANELVAYA 3/SEE NOTE 3

** 1 MPa = 1,000 kPa =

1 N/mm>= 1,000 kN/m>

wenu ipel
WITNESS BY

ynagevine
TEST BY

weulng
WITNESS BY

U3HN/COMPANY

PEA

ﬂ']EIL‘E‘u/SIGNATURE

30/NAME

Auivmdey/TEST DATE

nadAngsussuL iy
theddanass

mslvdgaugine

Wi, WA3UNT SM......

<
v (unu)
H”"W@)Trenwzs&

oo, LW
Famntmaned. x4

LULWES NS IENIUNANI NARDLIA TUANTTR
VeNEADNAUAVINWUUUEGY (HOPE)

TN UULILLSAL = 015/58011
QUNU TABLAL oo e
Wenaiasuil. 5. 0. 64..

WAL WA .o

pamaemariie, 202, 04

IRINITIAINTTN

PROPERTIES TEST REPORT FORM
FOR HIGH DENSITY POLYETHYLENE CONDUIT (HDPE)

WL SA3-015/64001.

WU 2. 1898 MU, 8. iy




msvszneuiaed

assemBLy no. /1 4 8
viatefl 3 | nsvedeUAMNNUNIURBNIINA
TEST TOPIC 3| RING STIFFNESS TEST S10): S
Fatunegeaudmiou 3 Fu Aseaede 300410 NK IREATMAMAINNITAARNENIA AU
CUT THREE TEST PIECES WITH AVERAGE* 300+ 10 mm LONG.
THE NUMBER OF LENGTH MEASUREMENTS AS:
0O’ Aia (& < 200 ) Tusumula : O
3 TIMES (@ < 200 mm) IN THE POSITION :
0 4 A% (200 WN < 2 < 500 HW) g ET RTOTYR
4 TIMES (200 mm < @f < 500 mm) IN THE POSITION :
pansFatlalumsudenw lnegasns - [ 2%01 W /U (@ < 100 L)
DEFLECTION SPEEDS : 2401 mm/MIN (& < 100 mm)
[ 5025 /U (100 3L < @ < 200 WML
5£0.25 mm/MIN (100 mm < @f< 200 mm)
[ 10£08 1 /Uf (200 WML < @ < 400 MN)
10£0.5 mm/MIN (200 mm < @f < 400 mm)
uenuguenans | Aomenaede | nsuldeuuilas o wseitlaluniena AN
ﬁuwmggﬁ melu (d) Funegay (L) (v) Imdsuwlas | o mawdeuwlas
TEST NO. | |NSIDE DIAMETER [TEST PIECE LENGTH|  d, deflection e A 3% (7 | qUin A e (9
FORCE USED FOR | CONDUIT STIFFNESS
3% CONDUIT | AT 3% DEFLECTION**
DEFLECTION
(mm) (mm) (mm) (kN) (kN/m”)
1
2
3
AuadE () AadY
AVERAGE AVERAGE
NAMIVIARAY : O s 0 Talrinu
TEST RESULT : PASSED FAILED
NUARAIM : AIURINALLALANINLNTITDVIEAN SDR 198 SDR9 3 130.2 kN/m?  SDR11 3 66.7 KN/m?
CRITERIA : CONSIDER THE AVERAGE STIFFNESS OF SDR13.6 3 33.3 kN/m?2 SDR17 3 16.3 kN/m?
THE CONDUIT ACCORDING TO SDR VALUES : SDR21 > 8.3 kN/m?
* QUAPIMEYS 4/SEE NOTE 4 ** gWINELMRIR 5/SEE NOTE &
veaaylne wenu lael wenulae
TEST BY WITNESS BY WITNESS BY
135 Y/COMPANY PEA
a8 /SIGNATURE
3a,/NAME
Xuilnaga/TEST DATE
naAanzsNs eI ' - UL AT =015/58011
mﬂ?\lﬂ'\mu Qom0 | MeLuSALRR/Aen
eheideanss 9 grunu e 5
v v 4
uimuu..ua}nm..@.’ﬁn........ B;{”i’m’]ﬁ‘ 3y (wny | dewafaiuil 5.0 64
ﬁid'ﬂqﬁ e tssetesesesarnrenns e ITTTTIT T sasosnsnns 1.8«“:",\*:.25& ...... ] . . ﬁ
s %{’ wnwuLAUA........ Frrernroneens
P - WULNBSNTEUNANIT VAR LA DLANTTR e —
HAMANINEL. TN s VaNERDAAUANNNUIUUGS (HOPE) NPTV s T
dﬁﬂuounﬁs‘d’mu.&/%%
Tﬂi&;]r'i'im?aﬁ'mﬁu PROPERTIES TEST REPORT FORM wuLka ol SA3-015/64001.
= | FOR HIGH DENSITY POLYETHYLENE CONDUIT (HDPE) | st dh 5 gotaioe g ot
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assemBLy No. /| 4 8
vatedt 4 | mevedevdnsnizivadlenassivasseavie HoPE bEBO O PEfD
TEST TOPIC 4| HDPE CONDUIT MELT MASS—FLOW RATE TEST O
gaanslvallovesumaorasiagssy con n¥u/10 wai
MELT MASS—FLOW RATE (MFR) OF MATERIAL ACCORDING TO COA g/10 min
Fornzinafloveaumatamennoualavin mursaunanmvegerr n¥u/10 ui
MELT MASS—FLOW RATE (MFR) OF COMPOUND ACCORDING TO TEST REPORT* /10 min
l9iuaniiimun 5 Alan¥u wergaungl 190°c lunevegey * gUINELVRe 2
USE NOMINAL LOAD 5 kg. AND TEMPERATURE 190°C FOR TESTING. SEE_NOTE 2
lddaetnmageuanilmesulu (auanawnte 7) TnefhimiTnasiethwazdasaasinded .
USE SAMPLE FROM INNER WALL OF CONDUIT (SEE NOTES 7) BY WEIGHT OF SAMPLE AND
CUT OFF TIME INTERVAL AS:
0 Umilnfiaetng 3-5 n¥N 90981 240 AU (0.1 < A MFR AIANNIOL < 0.5)
MASS OF TEST SAMPLE 3—5 g. TIME INTERVAL 240 sec (0.1 < ANTICIPATED MFR g 0.5)
0 UMl nFaeeng 4—6 nFH 20987 120 U (0.5 < A1 MFR AANTTEd < 1)
MASS OF TEST SAMPLE 4—6 g. TIME INTERVAL 120 sec (0.5 < ANTICIPATED MFR < 1)
gmnans lnailenaaman (MFR) NANNINARAL
MELT MASS—FLOW RATE : . |TEST RESULT
. . % PSNFNIRNN MFR UBIRBNWIIUA
Faatneil aandnlu (m) maafl 0 % DIFFERENCE FROM MFR OF COMPOUND
SAMPLE No.| T3 CUT OFF CUT OFF MR 600m INUYIRATUN ¢ < 20% O iy
AVERAGE MASS  |CUT OFF - " CRITERIA : < 20% P ASSED
OF THE CUT OFF TIME S "
B (s) [ ey
FAILED
1
it 5 | nsnadeuiafiuznmynemuiew (guanvgta 6)
TEST TOPIC 5| THERMAL STABILITY TEST (SEE_NOTE &)
Lgfnaenaannatanulunetlszann 2-40 RAANFN (guanemnia 7)
USE THE TEST SPECIMENS 2-40 mg FROM INNER WALL OF CONDUIT (SEE_NOTF 7).
NUYRAAITUN : OXIDATION INDUCTION TIME (OIT) ﬂqmnqﬂ 200°C » 35 W
CRITERIA : OXIDATION INDUCTION TIME (OIT) AT 200°C 3 35 MIN
Finenadl OXIDATION INDUCTION TIME (OIT) NANNINAAEL
SAMPLE NO. (MIN) TEST RESULT
KU lalu
4
O passeo O raieo
nagau iae wenulag wenulne
TEST BY WITNESS BY WITNESS BY
13 /COMPANY PEA
anendiil/SIGNATURE
da/NAME
FufvasaL/TEST DATE
neAngsNgzLL I ﬂ’]§‘1 W ﬂq @" AUANAA TunuuLLLSAT - 015/58011
rhedranszy J] gunulneun. s
v () | @euafaiuil. e nm 4.
TEG 115 S | v cdcl R
WKLo T
LULWBT I NUHAMIVIARELIA AN TR AL . T
HEMANINGY. T s neanaAleNAUATINMLIUUUGY (HDPE) MWTUEN .evoes T
;;é'mun'mhﬂ.ﬂ./ﬁé??:?%
‘Jméé'\mﬁmn?m PROPERTIES TEST REPORT FORM u.uumﬂﬁ.S&?;:.Q!Ez/.@.‘i.@.f).l.
..................... — | FOR HIGH DENSITY POLYETHYLENE CONDUIT (HOPE) | i dh 4 sindmuow 8. usiu




msiseneuiardl

assemsLy no, 1 4 8B
wmrg s BdmELtanadey
REFERENCE STANDARD FOR TEST TOPIC
Wavensvadaud WMTgIUB1eB
TEST TOPIC INDEX REFERENCE STANDARD
2. MINARBLIANNIUNIURABLTIRTR
TENSILE TEST ; S
2.1 AMUANUNTUUIIRY U 4AATIN gy viag
STRESS AT YIELD POINT po el
2.2 mafiafa o4 qAIA
ELONGATION AT BREAK
3. MIVARELAMNVIUNIURAENINA
RING STIFFNESS TEST , St GoEd
31 ANNLNTITRME o malAsunlasglse @ 3%
CONDUIT STIFFNESS AT 3% CONDUIT DEFLECTION
4. mivegaudmsng Inallevasmnanieane HoPE TIS 2559
HDPE CONDUIT MELT MASS—FLOW RATE TEST TS 982
IS0 1133
v IS 982
5. NMINPRBLIATEININNINANNT AU 0 113571
THERMAL STABILITY TEST et d Ly

nevdrangsnszuL I
therang s

ms trhdunRnia

1HUNULLLSAT = 015/58011
gnunuiaeuu... e

Rt wedung Au.......
HABW oo fo g T
ﬁmns..‘?ff .....................
Fomuwun..L
HEMameneq. e

:.]'amfmm?dmﬁ'jwqﬁ

Aennafaiuil.5. 0. 64,

WAL U e,

WLLINBFNTIEUNANTNARB LA UANTTR
nawaBiaMFUAMUNULUUGS (HDPE)

72MTAAINTTN

PROPERTIES TEST REPORT FORM
FOR HIGH DENSITY POLYETHYLENE CONDUIT (HDPE)

WUl 5. 189NN 8. UpiU




Aszenauiae 7148
ASSEMBLY NO.

WAELVE) NOTES

1. UULNBT NI ENUNANIINARELIA UANTTAVIE HDPE 1. PROPERTIES TESTED REPORT FORM FOR HDPE
Hewemsnegaune HOPE fiilaum CONDUIT, USED ONLY FOR HDPE CONDUIT TEST
WEUPUAUENAN PE PN SDR W8T COA LOT.NO. UNDER THE SAME DIAMETER, PE, PN, SDR AND
Genfuwmiy lunsalfuumdunuguengs pe COA LOT.NO. IN CASE OF DIFFERENT DIAMETER,
PN SDR 438 COA LOT.NO. Aefiu Tuvmisvegey PE, PN, SOR OR COA LOT.NO., OTHER TEST REPORT
vie HDPE W antTufinuaasluntuasulumayned s FORM SHALL BE MADE AND RECORDED INDIVIDUALLY.

2. IeAmvimanagevdmsnizivailenaeiinadtes 2. THE MELT MASS-FLOW RATE (MFR) OF COMPOUND
ABNNIIUA TR I HNARIVNENAUNITNARVIE UWATAIIINNTY  SHALL BE TESTED BEFORE MANUFACTURING AND

HANIVIARELING BNR A lUI N UNANIATIAAIIEW SEND THE TEST REPORT COMPLETE WITH CERTIFICATE
Aunmaedianla nvn dmiuldendmalyl Reil OF ANALYSIS (COA) TO PEA FOR REFERENCE. THE
paNTNAgeLRBIRAaL 1Y 0.15-0.80 NFHM0 W MFR RESULT SHALL BE BETWEEN 0.15-0.80 g/10 min
uaztenluRinusiraaweiewlaliiiu £ 20% 184 AND HAVE TOLERANCE NOT OVERTHAN t20%
paftezylu coa FROM COA.
3. FUNARELAINNUNIURRUT FDA - 3. TEST PIECE FOR TENSILE TEST :
(Fipanfinaenavemuinimualu 1So 6259-1) (SAMPLING FROM THE CONDUIT AS STATED IN
ISO 6259—1
E )

r / B
e

oF | Y B
¢
: ) |
. G )
"I
SYMBOL DESCRIPTION DIMENSIONS
(mm)
A MINIMUM TOTAL LENGTH 150
B WIDTH OF ENDS 20+0.2
C LENGTH OF NARROW, PARALLEL~SIDED PORTION 60 £ 0.5
D WIDTH OF NARROW, PARALLEL—SIDED PORTION 10 x0.2
E RADIUS 60
F(l,) GAUGE LENGTH 50+0.5
G INITIAL DISTANCE BETWEEN GRIPS 115 0.5
H THICKNESS THAT OF THE PIPE
nesdranssns sy vy THNUKLILLSAL=015/58011

ms Idaunne

rhedmangsa QU TABnL... S

ol

e wedund alu v I e () | Beuafaiuil.s.nm. 64..
HQ’]T\']?.................. ......... 18‘1-“2&3‘“"

g:;?ﬁé:gj WALLAUR. .o T
ﬁquﬁqmun_"_,ﬂ______,________ Ll.ul‘l.l%!@sm"]m’mwan'}wmﬁ@mmﬁwﬁ M. s e
Fgémunﬂ?nm..%‘.‘...m..... NeneRePAUANINUUUUGS (HDPE) HIWTWEN oo T
gdmunstmach. 2400, %

sms;'iﬂmﬁmmm PROPERTIES TEST REPORT FORM LL‘LI‘LILﬂ‘lIﬁ.Sﬁ;:.mﬁ/..@.‘.‘:@gl.

- FOR HIGH DENSITY POLYETHYLENE CONDUIT (HDPE) Win 6. YBd ML B weid




NHILLWE (B18)

4., ﬁumﬂaumwﬂumuﬁammmwﬁﬂz#‘u ARNNENT

] NOTES (CONTINUE)

4. FOR EACH TEST PIECES OF RING STIFFNESS TEST,

Aeeiinlanasdienlivaend 0.9 wnuewANE

qegnfinla

. ANMNUNTITaIe o mafReuwasgiag A 3%
@A lak sannms

F
Sx= (0.0186+0.025%:>]_*—;NX ‘IO6

S = ANNUNTINEVIE

F = unadilalumenalmdanswAeuulasgiling # 3%

d, = wurhuduinanmeluveaads

L = Aomemiunadey

y = mafdsuwlasdurhuguenarmlugesve
wianena Faetnagu Y= 0,03

x = Fuvegauil 1 2 uar 3 ANAWY

. OXIDATION INDUCTION TIME (OIT) A8 svaizioandl
FamennzomunumstiatdaeNwl it eneendndu
(OXIDATIVE DECOMPOSITION) #sRansounanssesiam
FEMIN t, TN t, TDQ SCHEMATIC OIT CURVE

HEAT FLOW RATE

5. STIFFNESS AT 3% CONDUIT DEFLECTION CAN BE

. OXIDATION INDUCTION TIME (OIT) IS A TIME THAT

mssenaviard

ASSEMBLY NO. 7L %8

THE SMALLEST LENGTH MEASUREMENT SHALL NOT
BE LESS THAN 0.9 TIMES OF THE LARGEST LENGTH
MEASUREMENT.

CALCULATED BY THE EQUATION BELOW.

HERE,

S RING STIFFNESS

F FORCE USED FOR 3% CONDUIT DEFLECTION
AVERAGE INSIDE DIAMETER OF CONDUIT
TEST PIECE LENGTH

DEFLECTION OF INSIDE DIAMETER

AFTER 3% COMPRESSED, ie. Jx = 0.03
“dy

TEST NO. 1, 2 AND 3 RESPECTIVELY

< m o
mononon

x
I

MATERIAL CAN RESIST TO OXIDATIVE DECOMPOSITION
CONSIDERING THE PERIOD BETWEEN t; AND t, OF
SCHEMATIC OIT CURVE

N2 0,

SWITCH FROM N, TO 0,
AT 200°C

TIME

e

f = wahudeuanmelulrsaudungesndiay
#guugd 200°c (Ffuea = 0)

tp= Gudanstetsaenuliesndindu

ts= qafiazenananaularnienafial it eneendndy

ty= vamannl)iFeneentvdugega

PR ty
HERE,
ty = TIME WHEN NITROGEN GAS SWITCHES TO OXYGEN
GAS AT 200°C (SETS TIME TO ZERO)
to= THE ONSET OF OXIDATIVE DECOMPOSITION
ts= INTERCEPT POINT BETWEEN BEFORE AND AFTER

THE OXIDATION
ty= TIME WHEN REACHES THE OXIDATION PEAK

navdAoNgsNs LU WA ' T4 UULILSAL =015/58011
ns W WrgaunAnA
ehedmanssa A QUunuTaBAnL..... %o
o

s () | deuafaiuil. 5. 0. 64..

pﬂ '""'”’”'”’"'"""""'“'"“'1'B'ﬂiw.'"iﬁﬁf|"”"" . » ﬁ
WNAWLULT U, ...... s
ﬁquﬁqmun LLT_!U"N'B?N?']El‘ﬂquNﬁﬂ']ﬁ‘ﬂﬁlﬂﬂUﬂmﬁNUﬁ MWadu.......... e
imaumanes, 270 vienefiafauANIM UGS (HOPE) VLT o TR

pamanmerhe, 22 NCA

m\:r-]'i'm’rﬂmn?m PROPERTIES TEST REPORT FORM LLUULﬂ'IiﬁSAS*mS/@‘mm
..................... ~ | FOR HIGH DENSITY POLYETHYLENE CONDUIT (HOPES | sttt ks
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assemsLy No, 1 48

MUELVP) (FiB) NOTES (CONTINUE)

7. ManagausnInn? nadlanaaninalresvia HOPE 7. MELT MASS—FLOW RATE TEST OF HDPE CONDUIT
Tuoted 4 uarmavageLalEznINNIAINI DY ACCORDING TO TEST TOPIC 4 AND THERMAL
Tuoted 5 annraldiunsdevainnisnegey STABILITY TEST ACCORDING TO TEST TOPIC 5
AanuURamanaluated 3 'la CAN BE USE THE TEST PIECE THAT USED FOR

RING STIFFNESS TEST ACCORDING TO TEST TOPIC 3.

8. Y18 HDPE ABNFUMINARELADANTIANE HOPE 8. HDPE CONDUIT SHALL BE PASS PROPERTIES TEST
o Treaurn@n neuludme Hope Tuffaminau FOR HDPE CONDUIT AT MANUFACTURER FACTORY
Ttadasfensdeumnafiandts Aufiunerdeauiiey BEFORE TRANSPORT OF HDPE CONDUIT TO THE
wazfiaminfues Pea 2omuTunenuluniavageumss  WORK SITE. TEST EQUIPMENT SHALL HAVE CALIBRATION

CERTIFICATE AND THE TEST SHALL BE WITNESS
BY PEA REPRESENTATIVES.

9. lavie HOPE FamnamigRILANUGNAIBENY 9. WHEN HDPE CONDUIT HAS BEEN TRANSPORTED TO
WadwdniunaamegeumuRtensnagay THE WORK SITE, SUPERVISOR SHALL RANDOMLY
234 uars SELECTS SAMPLE FOR SENDING TO THE THIRD PARTY

TESTING INSTITUTE ACCORDING TO TEST TOPIC
2, 3, 4 AND 5.

10. M2lg9uve HoPE IuRansaunlavie PEso WTUMEN 10. REGARDING THE USE OF THE CONDUIT, CONSIDER
Tunselile peroo WRazuwn PN Tu 1 suRy USING PEBO FIRST. IN CASE USING PE100, CONSIDER
Weluidadaunmsgiutessuadid (sor) wnffu THE CONDUITS WITH THE SAME STANDARD DIMENSION
PEBO \¥U %@ HDPE PEBO UM 160 NN PN10 RATIO BY INCREASE PN 1 LEVEL. E.g. PEBO 160 mm
&majlunqu spri3.6 lunsdlimeaanislave HoPe PN10 IS CATEGORIZED IN SDR13.6 SO IN CASE OF
PE100 147 160 1 maufin PN 1wy PN12.5 WTusW  USING PE100 160 mm., PE100 PN12.5 SHALL BE
Tatngy SDR uamaKam1319 USED. THE SDR AS SHOWN IN TABLE BELOW;

Fuanmn Anfaun193g1U19921MR/STANDARD DIMENSION RATIO (SDR)
PE SDR9 SDR11 SDR13.6 SDR17 SDR21
PEBO PN16 PN12.5 PN10 PNB PNG
PE100 PN20 PN16 PN12.5 PN10 PN8

1. Amienes dm¥uve HOPE 11. ACRONYMS FOR HDPE CONDUIT ARE AS FOLLOWS;
& wnefa IUAEURIUAUENGNY8IME HDPE & STANDS FOR DIAMETER OF HDPE CONDUIT
PE wnefl fupmunmuatreNwIus PE STANDS FOR THE QUALITY CLASS OF COMPOUND
PN MaEd ARMBusEy PN STANDS FOR PRESSURE NOMINAL
SOR aEfly Epdounmegiuresuniii SDR STANDS FOR STANDARD DIMENSION RATIO
op = _IWasusugudnansnituen oo — OUTSIDE DIAMETER OF HDPE CONDUIT

ANTNMUNYEINE HDPE THICKNESS OF HDPE CONDUIT
navdAanzzuszuL Iy ' THUTULLLLSAL - 015/58011
s g unRne '
rhtAAaNgTY J QUNUTABILAL ... S
» e &
Al Hetung ... ’;I""m? e () | Bouafaiud.o.nm 6.
ﬁ‘ﬁ')’-{ --------------------------------------------------------- 1 nw cessns v .
i %fg R 16 WARLLA U T,
AAans.. . i
ﬁwmunun WULHBT NI IENUNANII IAGELIATUENTIR MWuu.......... e
qﬂmﬂmgnm ) aneflePaUAMNUUILUUGS (HDPE) sl s
pamaEmsrhel, 2670’32;
mwowmﬂmmm PROPERTIES TEST REPORT FORM I.I.‘LI'Uthﬁ.ﬁ&?ﬁr.@l?/.@.‘?r.@.@.l.
_ FOR HIGH DENSITY POLYETHYLENE CONDUIT (HDPE) | .t o & sovdmunu 8. uiy
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THHY
A7

STl 2|

il 1 vwegUnsaveRBUYEdMELSEEE AR (MANDREL)
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mslseneuiait g 315
ASSEMBLY NO.

wuuveTNsURaNMsnadeLmEsnsiafadeada sTuy 22 73
REPORT FORM FOR 22 kV CABLE AFTER INSTALLATION TESTING
[] Seeusudedfofinden [ Sewdaliou [ seadalsih AR o
TWISTED AERIAL CABLE UNDERGROUND GABLE SUBMARINE CABLE  PRODUGT | ssseeessssssessissssnssssesanssnass
WA (AT.38L), FTHENN (30), a7 2 fygmn .
SIZE (l'l'll'lﬂ ........................ LENGTH (m) ........................ FEEDER NO. sseserrsrssansnrrmnsanns CQ'N\TRACT L T
PomeaedEAULIAIE goreLlaedenu nas Janege,/ qeReuandie
TERMINATION KITS FOR SOURCE SIDE TERMINATION KITS FOR LOAD SIDE SPLICING /SEPARABLE
CONNECTOR
[ neuen o melu 0 Ufndu ] euen o mulu 0 Ufndu
OUTDOOR '—INDOOR I PLUG—IN outDooR ~INDoOR  “pLUG-IN
whnfou . whnfiuel sidn ot
PRODUCT e | PRODUCT s | PRODUCT
W : i : ™ :
aoudads . domfdafa . soniads
LOCATION SR | EOCATION SRl | (OCETION | s
Wotenisvadesl
ITEM_OF TESTING
1 | manssaRanoesm
VISUAL INSPECTION
adud MEAvSLANIATIAdaY NARNE
ITEM DETAIL OF INSPECTION RESULT
. [meoaseunRendonlsidnauay liiideanylsn 0O’ | [ iy
JACKET UNDAMAGED AND CLEANED INSPECTION PASSED | — FAILED
,  |mevadeUMINEEINAATHE TR s tADA A | O iy
FEEDER NUMBER AND PHASING TAG INSPECTION PASSED | — FAILED
5 |meaagaumnTAstatesdeada (>150) e | Ol
CABLE BENDING RADIUS INSPECTION (15D) PASSED | — FAILED
& |Pommnzanlumsiudasuada 0w | O 'kehu
CABLE FITTING PROPERLY INSPECTION PASSED | — FAILED
5 |menadeumsvivaindzers, memdsvaedu uaemsiudafidusssesiaguada| ]y | 7 Ty
TERMINATION CLEANING, GREASING AND FASTENING BY TORQUE WRENCH INSPECTION| — PASSED | — FAILED
6 [PommnzanlumssesdutesdeiRenlany [J #u 7 Lainu
METAL SCREEN PROPERLY GROUNDED INSPECTION PASSED | — FAILED
7 |mroadeedamntuazaanuuditeida [] W ] Ly
CABLE MARKING INSPECTION PASSED | — FAILED
s |mmnadeudamidangsnsdadadsaduyzol WL 7 laru
CABLE AFTER INSTALLATION COMPLETION INSPECTION PASSED | _ FAILED
ANFuRATeL nogay lng e Toe e lag
RESPONSIBILITY TESTED BY WITNESS BY WITNESS BY
135%/COMPANY s Irvhdaunne
PROVINCIAL ELECTRICITY AUTHORITY|
aneidu/SIGNATURE
do/NAME
¥ufl/DATE
nmmmj'm?slm’m*h "L ﬁ d TununinL. SA1-015/55006
i i g INHgUnRNA
grunulaeant...z.....

‘ :
G LTIV 1,2 R I 5, At W) | Aewafaiud.8.0m..63...
Hmmm...@‘x\h{? "“B'y"l“"ﬂ‘ﬁ«‘ﬂ:ﬂ:‘éﬁﬁ"")'

T - S v
;imm.‘..‘. N r — ; 3 T T L0, R
Famdweun... LM UULWRTNINENURANI NARRLNEINSFRA Y T S—
Fimaotmenese @ewailda sruy 22 169 T
ramnmsshetS.

REPORT FORM.FOR 22 kV CABLE - uuanaail. SA3=015/63001.

229{MIAAINIIY
AFTER INSTALLATION TESTING
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mzsneviasil 554 B
ASSEMBLY NO.

uUues s UNANIVAde LNE N Radsdneada sTuY 22 3
REPORT FORM FOR 22 kV CABLE AFTER INSTALLATION TESTING

mafarammumusestdeniany (dAmFunssadetanimaiiasyenisdas)
MEASUREMENT OF ELECTRICAL RESISTANCE OF METAL SCREEN (FOR SHIELD CONTINUITY INSPECTION)

2 | aNBPMINadel ANTzeaueHER laviumawims )

REFER TEST REPORT FROM FACTORY s OUMS PER METER
sureAtesleflavagey . sdvntarressdesila -
MODEL OF TEST DEVICE wsssssssssssssssssniss SERIAL NO. OF TEST DEVICE ceesssesreessasssssssesssscensees
AT METAL SCREEN METAL SCREEN METAL SCREEN
aldentave () PHASE A + PHASE B| PHASE B + PHASE C| PHASE C + PHASE A

RESISTANCE OF
METAL SCREEN (OHMS)

MINARELNIFeAIAL

EARTHING TEST

guterdasfleilavadey . sfantatTestesile

MODEL OF TEST DEV'CE s EE R EAsE RS EaRERRs AR R SER'AL NO OF TEST DEV'CE B PP P PP

3 ApRETUUAY : 1 dudeds waztieingre a5 Tevi +
EARTH RESISTANCE  RISER POLE AND MANHOLE NOT MORE THAN 5 OHMS Sl Ninidatinia

2. UNIT SUBSTATION UAZ RING MAIN UNIT Tainnnan 5 Teviy il el lumenniy
UNIT SUBSTATION AND RING MAIN UNIT NOT MORE THAN 5 OHMS (" THIS HALL BE IN ACCORDANCE

3, wnduguadalands linnnn 2 ey NI SRR EdEEES
SUBMARINE CABLE RISER POLE NOT MORE THAN 2 OHMS

AUMUS 5 "
POSITION 1 = . 4

gonudl
LOCATION

maEUuRY (Teus)
EARTH RESISTANCE '(OHMS)
+ wilufudlennuinissendiu meanrunALTeEERUWIRYateNITA A 25 Tavia
TneRasaninudndudunauuianil sat-o15/56007 (mstsznetiaeil 9706)
BUT IN THE DIFFICULT GROUNDING AREA. PERMISSIBLY ELECTRODE RESISTANCE SHALL NOT EXCEED 25 OHMS.
THE GROUND ROD SHALL BE ADDED ACCORDING TO DRAWING NO. SA1—015/56007 (ASSEMBLY NO.9706)

ANNFURRTaYL yagel lne weru lae wenulae
RESPONSIBILITY TESTED BY WITNESS BY WITNESS BY
msWhdundne
L3EY/COMPANY PROVINCIAL ELECTRICITY AUTHORITY
A8dU/SIGNATURE
d0/NAME
Sudl/oATE
nesnasguszuLivivh 'VJ ! UL, SA1=015/55006
K 3 IWgaunRne
: | grwulpemL..... <.,
v - » [
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rEmuaenashe Tt
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matlseneuiaydl 9212
ASSEMBLY NO.
WuUWeT N EIUKAM I NAdUNE amsBiadledneada sTuY 22 WA
REPORT FORM FOR 22 KV CABLE AFTER INSTALLATION TESTING
MIVARBLANATUMUS U (NeunevadaLAsiTuaua)
INSULATION RESISTANCE TEST (BEFORE INSULATION TEST) . 1y
AT} N
usasulWWns suamsa . 19 ) 5 uit (laiiesnan 2 Anglev:
( 4 | & VoL Thoe 0 KV, 5 MIN (IEIOT (ras AN S Sﬂms) Upassep U FAILED
q'uﬂmm?mﬁaﬁwmaﬂu : _ vismnusnresstece
MODEL OF TEST DEVICE T . SERIAL NO. OF TEST DEVICE
ATINIUMUaUIY (Ainslavd)
e INSULATION RESISTANCE (G—OHMS) NHELE)
PHASE 1 40l o Wl 5 il o W0t 5 W1l NOTE
MIN MIN MIN MIN MIN
g
pHASEA ERVE
e NS 4
PHASE
-~ SEE ADDITIONALLY
L
PHASEC RQTE 4
mMsvegavATuauay
INSULATION TEST 4 4
ureiuloivhgenszusaiy . 36 % 01 @ewd 15unfl [ 1UARM SNUSOD 1 qulhfiu RECTANGULAR
5 AC R.M.S. VOLTAGE 36 kV, 0.1 Hz. 15 MIN. SINUSOID WAVESHAPE RECTANGULAR WAVESHAPE
Swmm?mﬂaﬂlimaau : sianintauteusdeslle |
ODEL OF TEST DEVICE - SERIAL NO. OF TEST DEVICE
R N Pl |szeisiond navig ARG
ph’i%g VOLTAGE (RMS) | FREQUENCY | DURATION CURRENT(mA) CAPACITANCE bl L
K Hz. MIN > F
Ll (i) (MIN) daiu (sTART) | Fuga (ANIsH) ok
(g
pHAsE PRV
wa 3 NN 2,3
PHASE
= SEE ADDITIONALLY
o AgEC NOTE 2,3
muzvagey  Aonduduing _ ~
RELATWE HumIDITY * A = &% B= A = w5
PEMPE ATIRE © A sassepnal B ansscsne tc C= i
) Wwisnanay’ Lakuznanay
wamedel : [0 peraioomy T No BREAKDOWN
AN URARTRL naaaying weulng weulng
RESPONSIBILITY TESTED BY WITNESS BY WITNESS BY
CoMP meinhdauninie
LAF/CoMPANY PROVINCIAL ELECTRICITY AUTHORITY
antidu/SIGNATURE
d0/NAME
Sudl/oATE
nesmegIusyUL I ll ﬂ IfumunLLL. SA1=015/55006
sheAranssy 3 i ']ﬂ‘)ﬁﬂﬂﬂ']ﬂ QOUNUTABILIL .. ...
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ASSEMBLY NO.

WuuWes s RUNANIINIAgR UNE N 3R sdneada U 22 A7
REPORT FORM FOR 22 kV CABLE AFTER INSTALLATION TESTING

NINARBLAYIFTUNIUGUIY (MEINIVARELAIHITLAUIY)
INSULATION RESISTANCE TEST (AFTER INSULATION TEST) ; ol
Lt . WU WU
wrekulrnssudnzs . 10 3 5 unl (livlasnd 2 Anglev
6 DC VOLTAGE " 10 kV, 5 MIN (rng LESS THAN 2 G—éﬂus) . PASSED a FAILED
Tutewedaslefildanaden | iamnuatrewsdedle |
MODEL OF TEST DEVICE sommsisssiecnsisssnssnsss SERIAL NO. OF TEST DEMICE ° weeessesssscssssusssssssssssossunsen
ANIEIUMURUIY (Ainy Tawy)
e INSULATION RESISTANCE (G—OHMS) NHENE)
PHASE 1 Wit o Wl 3 Ul LW 5 W1l NOTE
MIN MIN MIN MIN MIN
e
pHASEA CRVEY
e nevg 4
PHASE
= SEE ADDITIONALLY
b 4
PHASEC HOLE
neveseuiRenyiuantiada (LwzdeadaPRuazsaada B Wwsnanay
OVERSHEATH TEST (FOR UNDERGROUND AND SUBMARINE CABLE ONLY) [0 BREAKDOWN

O Talisnana

ugsiullnssuansq 4 eAmeacnamu 1 Qadums 1 waft (lannm 10 W)
7 NO BREAKDOWN

DC VOLTAGE 4 KV PER THICKNESS 1 MILLIMETER 1 MIN (NOT MORE THAN 10 KV)

Swmm‘émﬂﬁ‘lﬁmﬂau : siamnuarzewsdefle |
ODEL OF TEST DEVICE ersessssnnnssssseenss SERIAL NO. OF TEST DEVICE © wevversssussssssssssessessesnenes

wr i Invnssudmss . Wl pewmuaf@en . ey aRuBsmneing 5
DC VOLTAGE e KV SHEATH THICKNESS * oo mm. | SEE ADDITIONALLY NOTE 5
NIVARBLANAINUABUT U THNINS AUAdE LAatus B Us oL 22 @ 24 Halue wuylad inan

8 AC WITHSTAND, SYSTEM OPERATING VOLTAGE 22 kV 24 h., NO LOAD TEST
Wuyegeada wadusiy / Fudl L’Jmﬁu%m / ud

CABLE ROUTE START TIME '/ DATE | FINISH TIME / DATE 0O wenanau O Taugnenad
BREAKDOWN NO BREAKDOWN

TOLAUBUUY.
COMMENT

AMNYURATaL vaday Tng wenulng weu lag
RESPONSIBILITY TESTED BY WITNESS BY WITNESS BY
mziWdundne
L3 Y/COMPANY PROVNGIAL FLECTRIONY AUTHIORITY
aendU/SIGNATURE
d0/NAME
Fudl/pATE
nesAsguszULInvh ' TdunuuLL. SA1=015/55008
3 g unRnA AR
shedransay ; 9]  § QrUnUTRELL..... T.........
» - ‘
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i B A I A A i) e
Awns..... dN80 8 = . de T T e
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Hmaemenes T @eiada srUL 22 A7 T i ST S,
R TLTT T v oee Bt
09 IMIAAINTTH REPORT FORM FOR 22 kV CABLE wULeaT SA3=015/63001,
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NOTES

7. THE TESTING OF THE FIBER OPTIC CABLE INSIDE UNDERGROUND CABLE

mavszneuiand

ASSEMBLY NO. 9212

ALL TESTS MUST BE DONE AND FOLLOW THE ITEMS
RESPECTIVELY. EXCEPT TWISTED AERIAL CABLE NOT TEST
ITEM 7. ONLY ITEM 4 AND 5 OF TESTS ARE NEEDED

IN CASE THE SYSTEM HAS TO RESTORE QUICKLY.

THE ITEM 5 OF TESTS REFER TO IEC 60502—2 : 2014

FOR TESTING THE NEW CABLE AFTER INSTALLATION DETAILS

AS FOLLOWS :

2.1 USING VERY LOW FREQUENCY AC VOLTAGE WITH A
RECTANGULAR WAVE SHAPE OR SINUSOID WAVE SHAPE.

FOR RECTANGULAR WAVE SHAPE, THE RM.S. VALUE IS EQUAL
T0 THE PEAK VALUE. FOR SINUSOID WAVE SHAPE, THE R.M.S.
VALUE IS EQUAL TO THE PEAK VALUE DIVIDED BYy2

2.2 FOR TESTING SUBMARINE CABLE, DECREASING FREQUENCY

AND EXTENDING THE TEST DURATION MAY BE

CONSIDERED ACCORDING TO LENGTH OF CABLE.

AC VOLTAGE 22 kV 20-300 Hz. FOR 15 MIN. OR

12 kV 50 Hz. FOR 24 HOUR CAN BE USED INSTEAD.

PEA SYSTEM VOLTAGE IS NOT ALLOWED TO USE ON

TESTING AND DC HIGH POTENTIAL TEST IS NOT

ALLOWED TO USE ON ALL TESTING CASES.

2.4 DURING THE AC VOLTAGE TEST, THE DISSIPATION FACTOR
(TAN §) AND/OR THE PARTIAL DISCHARGE MAY BE
MONITORED FOR ANALYSIS CONDITION OF CABLE AND
FOR COMPARISON WITH THE NEXT TEST RESULT.

FOR THE MAINTENANCE TEST, LOWER VOLTAGE AND/OR

SHORTER DURATIONS MAY BE USED, WHICH DEPENDS ON

THE AGE, ENVIRONMENT, HISTORY OF BREAKDOWNS AND

THE PURPOSE OF CARRYING OUT THE TEST. IN ACCORDANCE

WITH THE REQUIREMENTS OF THE RELEVANT DIVISION.

IF THERE IS NO 10 kV INSULATION TEST DEVICE.

ITEM 4 AND 6 CAN BE TEST BY 5 kV TEST DEVICE.

IN CASE NO OUTER ELECTRODE OF OVERSHEATH,

IF IT IS PRACTICABLE, THE WATER SHALL BE FILLED IN

THE MANHOLE UNTIL FLOODED UNDERGROUND CABLES

BEFORE OVERSHEATH TEST.

THE TESTING OF THE APPLICABLE CABLE USED FOR RMU,

THE TESTER MUST PROVIDE ADDITIONAL ACCESSORIES

FOR TESTING CABLE WITH TERMINAL SET .

2.3

AND SUBMARINE CABLE, REFER TEST FORM OF THE RELEVANT DIVISION.,
OTHER TESTS SUCH AS DUCT TEST, ELECTRICAL EQUIPMENT
TEST, ETC., REFER RELEVANT PEA STANDARD DRAWINGS.

nesmsgruzzuL v TounuLLILL. SA1=015/55006
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Data Sheet Index

The following documents and test sheets are attached :

ITEM

DESCRIPTION

PAGE

Physical Inspection Check List

Cable and Civil Work Data Sheet

Optical Test

- Optical Fiber Link Budget Calculation

- Power Meter Calibration

- Optical Fiber Cable (Power Meter)

- Optical Fiber Connector Loss

- Optical Fiber Splicing Loss

Deficiency Record of Physical Inspection and Optical Test

Grounding Resistance

Picture of Ground Work

Picture of Terminate

Picture of Splice

O | [N O O R

Picture of Underground Civil Work

OTDR Test Report

Contractor PEA Inspector

Sign

Name

Date




Physical Inspection Check List

Route Distance (km.) OFC Type Page
1) In Station
Item Inspection Specification >tation A >tation B
Pass /Not Pass|Pass /Not Pass
1 Optical Fiber Cable Installation|  Good Workmanship
2 Pigtail Cord Installation Good Workmanship
3 Cable Name Plate Good Workmanship
q Fiber Number Good Workmanship
5 Cable Bending Good Workmanship
6 Positioning of ODF Confirm to Approved Draw.
7 Grounding Good Workmanship
8 Site Cleanness Good Workmanship
Note

2) Cable Incoming (Underground or Aerial)

Item Inspection Specification >tattion A tation B
Pass /Not Pass|Pass /Not Pass
1 Optical Fiber Cable Installation|  Good Workmanship
2 Conduit Installation Good Workmanship
3 Cable Name Plate Good Workmanship
il Subduct Clampling (In Trench) Good Workmanship
5 Duct Sealed Good Workmanship
6 Site Cleanness Good Workmanship
NOTE e
Contractor PEA Inspector
Sign
Name

Date




Physical Inspection Check List (s18)

Route Distance (km.) OFC Type Page
3) Civil Work
Item Inspection Specification Pass [Not Pass
1 Pole Erection Good Workmanship
2 Riser Pole Good Workmanship
3 HDD /Pipe Jacking Good Workmanship
a4 Pull Box Good Workmanship
5 Bridge Crossing Good Workmanship
6 Duct Location Confirm to Approved Drawing
7 Site Cleanness Good Workmanship

4) Outside Cable Installation (Aerial)

Item Inspection Specification Pass [Not Pass
1 Optical Fiber Cable Installation Good Workmanship
2 Loop Cable Installation Good Workmanship
3  |Cable Location Confirm to Approved Drawing
q Fiber Number Good Workmanship
5 Splicing and Joining Good Workmanship
6 Site Cleanness Good Workmanship
N O e
Contractor PEA Inspector
Sign
Name
Date




Cable and Civil Work Data Sheet

Route

Distance (km.)

OFC Type Page

1) Cable Work

Item

Description

Quantity (m)

1 Fiber Length (OTDR)

2 Cable Length (Mark Length)

3 Total Loop Length

2) Civil Work
2.1) HDD / Pipe Jacking

Item

Location

Quantity (m)

1

2.2) Bridge Crossing

Item

Location

Quantity (m)

Contractor

PEA Inspector

Sign

Name

Date




Cable and Civil Work Data Sheet (519)

Route Distance (km.) OFC Type Page
2.3) Lashing Cable with Steel Strand
Item Location Quantity (m)
1
2
NOTE et et
2.4) Corrugate HDPE / PVC In RC or In Sand
Item Location Quantity (m)
1
2
NOTE ettt
Contractor PEA Inspector
Sign
Name
Date




Optical Fiber Link Budget Calculation

Route

Distance (km.) OFC Type Page

Acceptance Loss Value (dB) = (Lf xA) + (NxS) + (T xC)

Wave Length Wave Length
1,310 nm 1,550 nm
Lf = Fiber Length (OTDR) (km)
A = Attenuation Coefficient (dB/km) 0.35 0.25
N = Number of Splice Point
S = Splice Loss (dB) 0.15 0.15
T = Number of Connector
C = Connector Loss (dB) 0.4 0.4
Acceptance Loss Value (dB)
Detail @ 1,310 nm @ 1,550 nm
Attenuation Coefficient 0.35 dB/km 0.25 dB/km
Splice Loss 0.15dB 0.15 dB
Connector Loss 0.40 dB 0.40 dB
Contractor PEA Inspector
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Power Meter Calibration

Route Distance (km.) OFC Type Page
gunInl Brand Model Fufiaeuriiou
Wave Length 1,310 nm
paii P1 (dB) P2 (dB) e =|P1-P2|
1
2
3
Average Value
Deviation of e eh = eMax - eMin , eh < 0.05 dB
Correction Value e=(el +e2+e3)3
Wave Length 1,550 nm
pai P1 (dB) P2 (dB) e = |P1-P2|
1
2
3
Average Value
Deviation of e eh = eMax - eMin , eh < 0.05 dB
Correction Value e=(el+e2+e3)3
Contractor PEA Inspector
Sign
Name

Date




Optical Fiber Cable Loss 1,310 nm (Power Meter)
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Optical Fiber Cable Loss @1,310 nm (Power Meter) ($19)
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Distance (km.)
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Optical Fiber Cable Loss @1,550 nm (Power Meter)

Route

Distance (km.) OFC Type | Page
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Optical Fiber Cable Loss @1,550 nm (Power Meter) ($19)
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Distance (km.)
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Station B

gunsal

Brand

Model

JUNFBULTNEU

Power Meter (P1)

Power Meter (P2)

dB

Accept. Value =

dB

Core Number Pout

Loss = P, -
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Optical Fiber Connector Loss @1,310 nm

Route

Distance (km.)

OFC Type Page

Station A

—— Station B

gunsal
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Model
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OTDR

Acceptance Connector Loss Value < 0.40 dB
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Station A (dB)

Station B (dB)
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Optical Fiber Connector Loss @1,310 nm (§18)
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Optical Fiber Connector Loss @1,550 nm
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Optical Fiber Connector Loss @1,550 nm (§18)
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Optical Fiber Splicing Loss @1,310 nm
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Optical Fiber Splicing Loss @1,310 nm (§1®)
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Optical Fiber Splicing Loss @1,310 nm (§1®)
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Optical Fiber Splicing Loss @1,550 nm

Route

Distance (km.)
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Optical Fiber Splicing Loss @1,550 nm (§1®)
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Distance (km.)
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Optical Fiber Splicing Loss @1,550 nm (§1®)
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Deficiency Record of Physical Inspection and Optical Test

Route Distance (km.) OFC Type Page
Deficiency Deficiency Clearance
ITEM Description of Deficiency
Category* Checked by Date

* MD : Major Deficiency

D : Minor Deficiency

Contractor
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Grounding Resistance

Route

Distance (km.)
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Picture of Ground Work

Route

Distance (km.)

OFC Type

Page

Ground 9 : ANA Lat -

Long :

sUnoWIAA" Ground 533

JURBWIAA1 Ground Wen
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Picture of Ground Work (%3)
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Picture of Terminate
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Picture of Terminate
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